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This is to Certifp cha

_ WM. GOURPON MEINOEIE 00—
iety did at the request of

the undersigned Surveyor to this Soc

Messrs . John G. Kineaid & Co., 1td. , Engineers and Boilemakers,

greenock, survey during construetion Iwo Steel Aalr Reservoirs

intendea for their Lngine Ho. Keo4 - lMessrs. Lithgoﬁs‘ Yard
No. 860 - M. S. "BRITISH PRESIIGS".

" The seantlings are in accordance with the

Rules for a working pressure of 556 lb. per square inch.

The material has peen tested by the Surveyors

to this Scciety.

These Heservoirs were tested in the presence of

the undersigned to & hydreau lic pressure of 5566 1lb. per square
i inch, and found tizht at that pressure.

The working pressure shoul¢ not exceed three

hundred and fifty-six ppunds.

Mark On Keservoirs.

No. 1988.
LIOYD'S TEST 566 1lb.
per syuare inch.

W. P. 366 1b.
W. G. M. 284/12/30,

Survegor Lo W;@h%zgzo@ 8h ppaass

This Certificate is issned upon the terms of the Rules and Regﬁﬁtim of the Society, W

~ “ While the Committee use their best endeavours to ensure that the functions of the Society are properly executed, it is
ver to be l,}eld ongible for

understood that neither the Committee nor the Society are under any circumstances ha T
ey IR Romister

in accuracy in any report or certificate issued by the Socicty or lﬁblmrs,ﬁtlu any entr
@l Foundation

cation of the Society, or for any error of judgment, default, or neg of the Surv
o~ ,
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